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E1D'E REWHE TR ERib
BE L 42 Chinese | 3.8V, 2500mAh, 9.5Wh
Sample name P Rechargeable Lithium Polymer Battery
English 3.8V, 2500mAh, 9.5Wh
iR
- CPLD-175
Model
e
ﬁé nn«ﬁﬁ 01~43
Sample No.
ZEHAL TURLERL R A A IR A 7
Consignor Ningbo Veken Battery Co., Ltd.
Hitik TR X PG KIE 5 5
Address No.5 Gangxi Road, West Zone, Free Trade Zone, Ningbo, Zhejiang, PRC.
Gy Y VA TURLERL R A A PR A W
Manufacturer Ningbo Veken Battery Co., Ltd.
Hitik TR X PG KIE 5 5
Address No.5 Gangxi Road, West Zone, Free Trade Zone, Ningbo, Zhejiang, PRC.
Ry e E G ek teisim e g it Seie bR T
MR T792:
5 bR ST/SG/AC.10/11/Rev.6, 38.3
S UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

Test method
and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FEh AN WE g, R 74.0%60.0*3.6mm
Appearance Silvery-White prismatic battery, size 74.0*60.0*3.6mm
S O H: ‘Tll Y E‘/— /H:
b B E 3 2017-04-05 eleatd 2017-04-05 ~ 2017-04-20
Accepted date Test date

R RS PRED. R, ANERRERE. BEIR. TR smRMIECR

WA H : _ _ L o
. Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Test items .
Overcharge, Forced discharge.
W, ZFEMATEEE E (O T E R T is i @ W S8 AR HE T )
ST/SGI/AC.10/11/Rev.6, 38.3 brifEE R,
ML 18 The sample has passed the test items of UNITED NATIONS "Recommendations
Conclusion on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3
2% H(Issue date):  2017-04-20
A
45 5 54 Wi I % e %M
Compiler: . Checker: < e Approver:
Jokf S Ailis TNa Lot Ry

GEYITT A NIRRT AR A R 7]
Shenzhen ZRLK Testing Technology Co., Ltd.
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o FE LR B bR AE 25 S - . =
| o s | SRERRIGRERIS g AL &iE
No. Name of test num%er of standard Test result Test conclusion | Remarks
BAE TR Ry di s seim
1 TR A FRAETM) UN Manual of Tests and Criteria | W% 1 Ek /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 ikl T.1 Test | See Appendix 1 Passed
T.1
BAE TR Ry Ei s seim
5 RS FRAET) UN Manual of Tests and Criteria | W% 2 & /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 X% T.2 Test | See Appendix 2 Passed
T.2
A E T aftmiEimp @il LA
3 PR3 FRAETM) UN Manual of Tests and Criteria | W% 3 % /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 X% T.3 Test | See Appendix 3 Passed
T.3
BAE TR RyiE @i sei
4 iy FRUETIEY UN Manual of Tests and Criteria | W.Ff% 4 fayee /
Shock ST/SG/AC.10/11/Rev.6, 38.3 k3% T.4 Test | See Appendix 4 Passed
T.4
Sk BAE TR Ryis @i sei
5 Ex?er:; WAETMY UN Manual of Tests and Criteria | W% 5 ey /
short-circuit ST/SG/AC.10/11/Rev.6, 38.3 k36 T.5 Test | See Appendix 5 Passed
T5
A E T aftmizimp @il LA
6 E7a FRAETM) UN Manual of Tests and Criteria | WLfH% 6 & /
Crush ST/SG/AC.10/11/Rev.6, 38.3 iR T.6 Test | See Appendix 6 Passed
T.6
BAE TR Ryisimm @i s sei
7 TR FRUETHEY UN Manual of Tests and Criteria | W% 7 ey /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 {4 T.7 Test | See Appendix 7 Passed
T.7
BAE T ek s @it seiim
8 il da:N FRAETM) UN Manual of Tests and Criteria | WLfi% 8 ey /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 i3 T.8 Test | See Appendix 8 Passed
T.8
DI 555 2% A

Test environment

condition

IREE IR R
Ambient temperature:

20°C - 25°C;  FREGIRLE:
20°C - 25°C, Ambient humidity: 45% - 75%

45% - 75%

GEYITT A NIRRT AR A R 7]
Shenzhen ZRLK Testing Technology Co., Ltd.
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£ 1
Appendix 1
5 1 T H 44 FR e AR
No. Name of Test Items Altitude simulation
M AT Before M5 After i
- g ' E i o S .
BRGE | R PUEBUR | RURRIE | i s
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE a?;o )OSS esl (L;Z) Test result
ma (g) Vi(V) mz (g) Va (V)
01 BHUGERRL | 35 993 434 35.993 434 0.00 100.0 o)
1 CYC Fully Charged
R/ N
02 1 CYC Fully Charged 36.193 4.34 36.193 4.34 0.00 100.0 O
HIRGEERR
03 1 CYC Fully Charged 36.016 4.34 36.016 4.33 0.00 99.8 (@]
04 HUGERFM | 36 301 4.34 36.301 434 0.00 100.0 o)
1 CYC Fully Charged
HIRGEERR
05 1CYC Fully Charged | 20-200 4.34 36.100 4.34 0.00 100.0 (0]
06 HUGERFA | 36 g9p 4.34 36.992 4.34 0.00 100.0 o)
1 CYC Fully Charged
HIRGEERR
07 1 CYC Fully Charged 36.167 4.34 36.167 4.34 0.00 100.0 (@)
08 HUGERFM | 36343 4.34 36.343 4.33 0.00 99.8 o)
1 CYC Fully Charged
HIRGEERR
09 1 CYC Fully Charged 35.757 4.34 35.757 4.34 0.00 100.0 (@)
10 HUGERFM | 36 33 4.34 36.383 434 0.00 100.0 o)

1 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRAk; O-iltER. HFR. oA, R, T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GEYITT A NIRRT AR A R 7] Hav, L1270
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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% 2
Appendix 2
¥ 5 MAAT H 447K T e
No. Name of Test Items Thermal test
A HT Before M After e
> > > \ bl el < NN
RS | BB esstons |rosaatocy| MR
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE %) %) Test result
mz (9) Vi(V) m (9) V2 (V)
01 BHUGERRL | 35 993 434 35.989 4.25 0.01 97.9 o)
1 CYC Fully Charged
HIRGEARH
02 1CYC Fully Charged | 50198 4.34 36.189 4.26 0.01 98.2 (0]
HIXGEERH
03 1 CYC Fully Charged 36.016 4.33 36.012 4.26 0.01 98.4 0]
04 HUGERFM | 36 301 4.34 36.295 4.26 0.02 98.2 o)
1 CYC Fully Charged
HIXGEERH
05 1 CYC Fully Charged 36.100 4.34 36.094 4.26 0.02 98.2 (@]
06 HUGERFA | 36 g9p 4.34 36.986 4.26 0.02 98.2 o)
1 CYC Fully Charged
HIXGEERH
07 1 CYC Fully Charged 36.167 4.34 36.162 4.25 0.01 97.9 0]
08 HUGERFM | 36343 4.33 36.338 4.26 0.01 98.4 o)
1 CYC Fully Charged
HIXGEERH
09 1 CYC Fully Charged 35.757 4.34 35.752 4.26 0.01 98.2 (@)
10 FUGERTM | 362383 434 36.377 425 0.02 97.9 o)

1 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRek; O-iltER. HFR. oA . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GEYITT A NIRRT AR A R 7] H50L, L1270
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M *x 3
Appendix 3
5 3 MR H 44 7R Ph
No. Name of Test Items Vibration
M AT Before M5 After .
(R TR FEAIR A Jo EE AR %U%EE‘E I3 5 B
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE Ma?;ol)oss Remd(t;/zz; OCV| Test result
mz (9) Vi(V) mz (9) V2 (V)
01 BHUGERRL | 35 ggg 4.25 35.986 4.25 0.01 100.0 o)
1 CYC Fully Charged
R/ N
02 1CYC Fully Charged | 50189 4.26 36.188 4.25 0.00 99.8 (0]
HIRGEERR
03 1 CYC Fully Charged 36.012 4.26 36.010 4.26 0.01 100.0 O
04 HUGERFM | 36 595 4.26 36.204 4.25 0.00 99.8 o)
1 CYC Fully Charged
HIRGEERR
05 1 CYC Fully Charged 36.094 4.26 36.093 4.25 0.00 99.8 (@]
06 HUGERFM | 36 ogg 4.26 36.984 4.25 0.01 99.8 o)
1 CYC Fully Charged
HIRGEERR
07 1CYC Fully Charged | 20+162 4.25 36.160 4.25 0.01 100.0 (0]
08 HUGERFM | 36 339 4.26 36.336 4.25 0.01 99.8 o)
1 CYC Fully Charged
HIRGEERR
09 1CYC Fully Charged | 227792 4.26 35.750 4.26 0.01 100.0 (0]
10 HUGERFM | 36377 4.25 36.375 4.25 0.01 100.0 o)
1 CYC Fully Charged
L2 H

d L-MER; V-HER; DA R, FLlRAk; O-iltER. HFR. oA, . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GEYITT A NIRRT AR A R 7] Heul, L1270
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Appendix 4
Fr5 4 MR H 44 7R ek
No. Name of Test Items Shock
Mk AT Before M5 After .

v e v i o o B,
s | e Nessioss |resaocy| IR
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE %) %) Test result

my (9) Vi (V) m2 (g) Va (V)
01 BUGE 35.986 4.25 35.984 4.25 0.01 100.0 o)
1 CYC Fully Charged
R/ N
02 1 CYC Fully Charged 36.188 4.25 36.184 4.25 0.01 100.0 O
HIRGEERR
03 1CYC Fully Charged | 20010 4.26 36.008 4.26 0.01 100.0 (0]
04 HUCERTRM | 5694 4.25 36.200 4.25 0.01 100.0 o)
1 CYC Fully Charged
HIRGEERR
05 1CYC Fully Charged | 20093 4.25 36.091 4.25 0.01 100.0 (0]
06 HIGERT | 36 9g4 4.25 36.982 4.25 0.01 100.0 o)
1 CYC Fully Charged
HIRGEERR
07 1CYC Fully Charged | 20-160 4.25 36.157 4.25 0.01 100.0 (0]
08 HUGERTL | 56336 4.25 36.334 4.25 0.01 100.0 o
1 CYC Fully Charged
HIRGEERR
09 1 CYC Fully Charged 35.750 4.26 35.749 4.25 0.00 99.8 (@]
10 HUGERRE | 56375 4.25 36.372 4.25 0.01 100.0 o)

1 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRek; O-iltER. HFR. oA . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GEYITT A NIRRT AR A R 7] BT L1200
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% 5
Appendix 5
FPs 5 T H 44 FR AN % o
No. Name of Test ltems External short circuit
01 1 i?ﬁﬁﬁf&m 55.0 0] /
02 L ety 55 o /
03 s e Py s 556 o /
04 Ve P e 553 0 /
05 s e Pty s 556 o /
06 Ve e 55.4 0 /
07 s ety s 5.0 o /
08 Ve P e 556 0 /
09 s e Pty s 5.3 o /
10 1 ifﬁl)iﬁiid 55.4 O /
T H
E DR R-BIZR; P2k O-TofiA. R, K.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

GRYNT ARG 5 AR A BR 2 7]

Shenzhen ZRLK Testing Technology Co., Ltd.
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Appendix 6
¥ 6 R H 45 T
No. Name of Test Items Crush
X =R =]
FE g FEAIRES T it 22 THI B v e FEE s 5 .
Max. External Temperature
Sample No. Sample status (QC) Test result Remark
TR 50% 7% &
11 1 CYC 50% Capacity 24.6 o) /
IR 50% %5 &
. 1 CYC 50% Capacity 25.0 0 /
TR 50% 7% &
13 1 CYC 50% Capacity 25.8 0 /
IR 50% % &
14 1 CYC 50% Capacity 25.6 0 /
TR 50%%5 &
15 1 CYC 50% Capacity 25.6 0 /
D=

T DR FLRR; O-ToffR. ToilE K

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GEYITT A NIRRT AR A R 7] Houl, 127
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M ox 7
Appendix 7
FPs T H 44 FR i RER
No. Name of Test Items Overcharge
FE g~ FEGRAS MAE, R #HIE
Sample No. Sample status Test result Remark
[ER/SREALEN
16 1CYC FjuDIIy Charged O /
HRGEERE
17 1 CYC\FjuEI‘Iy Charged O /
[ER/SRE LN
18 1CYC FjuDIIy Charged O /
HRGEAERH
19 1 CYC\FuIIy Charged O /
50 e H
20 50 CYC Fjlily Charged O /
50 RFEA T
21 50 CYC I;ully Charged O /
50 e H
22 50 CYC Fjlily Charged O /
50 {RFEA TR
23 50 CYC I;ully Charged O /
DN
vEEs D-fftfh;  F-gk; O-Tofffk. Tk K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

SRYITT R AR T HE AT B4 7

Shenzhen ZRLK Testing Technology Co., Ltd.
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i % 8

Appendix 8
K5 g W I5E F 4 7 L
No. Name of Test Items Forced discharge

FE g5 FERIRES M EE R w1
Sample No. Sample status Test result Remark

24 L e Fuly s o /
25 L e oy s o /
26 L e Fuly s o /
27 L e oy s 0 /
28 L e oy s o /
29 s e oy s 0 /
30 L e oy s o /
31 L e oy s 0 /
32 L e Fuly s o /
33 LY Py B 0 /
34 0 e Fuly s o /
35 50 Fuly s o /
36 0 e Fuly s o /
37 50 Fuly s o /
38 0 Fuly s o /
39 50 Fuly s o /
40 0 e Fuly s o /
a1 50 Fuly s o /
42 0 e Fuly s o /
43 S0 e Fuly s 0 /

bets D-fifh;  F-#gk; O-FLfiffk. Ttk

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GEYITT A NIRRT AR A R 7] 110y, k12 0T
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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*kkkkkkk The end *kkkkkkk
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